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FCC RF Test Report

APPLICANT : ZTE CORPORATION

EQUIPMENT : LTE/WCDMA/GSM(GPRS) Multi-Mode Digital
Mobile Phone

BRAND NAME : ZTE

MODEL NAME 7981

FCCID : SRQ-Z981

STANDARD : FCC 47 CFR Part 2, 22(H), 24(E), 27(L)

CLASSIFICATION . PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Mar. 28, 2016 and testing was completed on Apr. 16, 2016. We,
SPORTON INTERNATIONAL (KUNSHAN) INC., would like to declare that the tested sample
has been evaluated in accordance with the test procedures given in ANSI / TIA /
EIA-603-D-2010 and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL (KUNSHAN) INC., the test report shall not be

reproduced except in full.

—
| | |
P I“1uanr
(Jowmes, [ ua !V(II?
.

N

\
\/
.

Prepared by: James Huang / Manager

SO 7, -
L/. &‘)}{L@é‘A /C/C/. jlangA\ .

Testing Laboratory

2627

Approved by: Jones Tsai / Manager

SPORTON INTERNATIONAL (KUNSHAN) INC.
No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number :1of24
TEL : 86-0512-5790-0158 Report Issued Date : May 12, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-Z981 Report Template No.: BU5-FG22/24/27 \ersion 1.1



= as. FCC RF Test Report Report No. : FG632808A

TABLE OF CONTENTS

Ry AV I (@ NI o 1 IS 1@ 2 A PSPPI 3
SUMMARY OF TEST RESULT ..ottt ittt sttt ettt sttt sttt e e s st e e s ams e e s anb e e e ansbe e e e ennbeeeesnnbeeeeenees 4
1  GENERAL DESCRIPTION ...uiiiiiitiitiiiiiite sttt e sttt et sttt e e st e e e stteeeeatteeeesbtseeesasbeeaesaseseeesansbeeesnnbaeeesnnneeees 6
0 Y o= Yo | S 6
|V - Vg T =T (U = PP ERT PR PI 6
1.3 Product Feature of EQUIDMENT UNAEI TEST .....couuiiiiiiiiiie ettt 6
1.4 Product Specification of EQUIPMENt UNEI TESE .....uviiiiiieii ittt e e e e nnraneeeee e 7
IO ST Y o T [} o= U1 o 1o =L U PRSPPI 8
1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission Designator ..............cccccvvveeeenn. 8
O A =21 1] (ol o Tox= 14 o] IO ST PO PP PPPPPTPP 8
1.8  APPICADIE STANUANAS .....ooiveiiiiiiiiii et 9
2 TEST CONFIGURATION OF EQUIPMENT UNDER TEST ...tutiiiiiiiie ittt 10
P20 A =11 1 o T [ PR 10
2.2 Connection Diagram Of TESE SYSIEM ... 11
2.3 Support Unit used in teSt CONFIGUIALION ........iie e 11
2.4  Measurement Results Explanation EXample ........cccoooiiiiiiiiiiiiiiice e 12
3 CONDUCTED TEST RESULT ..ciiiitiiie ettt ettt ettt e e st e e e s sttt e e s snbe e e e e sntae e e e snbaeeeaantbeeesantaeeeeanees 13
3.1 MeEaSUNNG INSITUMEBNES ... 13
T =1 ST (1] IO PR P P PP PP PPPPPPTPPP 13
3.3 Test Result Of CONAUCIEA TESE........uuuiiiiieeiiiiiiieii et e e e e e s s et e e e e e e s ssntreeeeeaeeeeaanns 13
3.4 ConduCted OULIPUL POWET ... 14
3.5 Peak-t0-AVErage RaAiO ........cccoiie i —————— 14
3.6  99% Occupied Bandwidth and 26dB Bandwidth Measurement................cccceeeeee e, 15
T A o] o [o [¥To1 (=0 I = 7= 1o To I <o [0 2T RO PPPPPPTPPPP 16
3.8  Conducted SPUMOUS EMISSION .....c.uuiiiiiiiiieiiiiiee ittt ettt e et e e e st e e e e abreeeesbeeeeeans 17
3.9 FrequenCy StaDility ...........eei e e e e e 18
4 RADIATED TEST ITEMS ..ottt e e e e e e e ettt e e e e et ee e taa e s e e et eeaea b aeeeaeeeestnnnnsaens 19
4.1 MeaSsUNNG INSIIUMENTS .....coiiiiiiei ittt ettt e e st bt e e e st et e e e aabb e e e e abbeeeesbreeeeans 19
N = 1S 0T (1 | o PSRRI 19
4.3 Test Result Of RAGIAEA TEST......oiiuiiiiiiiiie ittt e e e e e e e e sbb e e e e e e e e e aaas 19
4.4  Effective Radiated Power and Effective Isotropic Radiated Power Measurement .............c.cccee. 20
4.5 Field Strength of Spurious Radiation MeasUremMENt ............ocueiiiiiiiieiiiiiee et 22
5 LIST OF MEASURING EQUIPMENT .....uitiiiiiiieesiiiie et e ettt e sttt e e e sttt e e e s sntee e e s snteee e e sntaeaeaanteeaesanteeeesnnees 23
6 UNCERTAINTY OF EVALUATION ...ttt e e e e ettt s e s e e e e e e et s e e e e e e aesana s e e e e eeannnnnns 24

APPENDIX A. TEST RESULTS OF CONDUCTED TEST

APPENDIX B. TEST RESULTS OF RADIATED TEST

APPENDIX C. TEST SETUP PHOTOGRAPHS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number :20f24
TEL : 86-0512-5790-0158 Report Issued Date : May 12, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-Z981 Report Template No.: BU5-FG22/24/27 \ersion 1.1



= as. FCC RF Test Report Report No. : FG632808A

REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE
FG632808A Rev. 01 Initial issue of report May 12, 2016
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number :3o0f24
TEL : 86-0512-5790-0158 Report Issued Date : May 12, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-Z981 Report Template No.: BU5-FG22/24/27 Version 1.1



= as. FCC RF Test Report Report No. : FG632808A

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
Conducted Output )
3.4 §2.1046 Reporting Only PASS -
Power
Peak-to-Average
35 §24.232(d) ) <13dB PASS -
Ratio
§2.1049
§22.917(b) ) . .
3.6 Occupied Bandwidth Reporting Only PASS -
§24.238(b)
§27.53(g)
§2.1051
§22.917(a) Band Edge
3.7 < 43+10log10(P[Watts]) | PASS -
§24.238(a) Measurement
§27.53(h)
§2.1051
§22.917(a) L
3.8 Conducted Emission | < 43+10log10(P[Watts]) | PASS -
§24.238(a)
§27.53(h)
2.1
§2.1055 < 2.5 ppm for Part 22H
§22.355 -
Frequency Stability for
3.9 §2.1055 PASS -
' Temperature & Voltage
§24.235 Within Authorized Band
§27.54
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Report

FCC Rule Description Limit Result Remark
Section

Effective Radiated

§22.913(a)(2) < 7 Watts PASS -
Power

Equivalent Isotropic

4.4 §24.232(c) i < 2 Watts PASS -
Radiated Power

Equivalent Isotropic

§27.50(d)(4) <1 Watts PASS -
Radiated Power

§2.1053
§22.917(a) Field Strength of

§24.238(a) Spurious Radiation
§27.53(h) 7521.000 MHz

Under limit

4.5 < 43+10log10(P[Watts]) | PASS | 30.67 dB at
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1 General Description
1.1 Applicant

ZTE CORPORATION
ZTE Plaza, Keji Road South, Hi-Tech Industrial Park, Nanshan District, Shenzhen, Guangdong, 518057,
P. R. China

1.2 Manufacturer

ZTE CORPORATION
ZTE Plaza, Keji Road South, Hi-Tech Industrial Park, Nanshan District, Shenzhen, Guangdong, 518057,
P. R. China

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment LTE/WCDMA/GSM(GPRS) Multi-Mode Digital Mobile Phone
Brand Name ZTE

Model Name 7981

FCCID SRQ-7981

GSM/GPRS/EGPRS/WCDMA/HSPA/HSPA+(16QAM uplink
is not supported)/DC-HSDPA/LTE/

WLAN2.4GHz 802.11b/g/n HT20/HT40/

Bluetooth v3.0+EDR/Bluetooth v4.1 LE

Conducted: 860926030002872

EUT supports Radios application

IMEI Code Radiation: 860926030002658
ERP/EIRP: NA

HW Version U88A

SW Version Z981Vv1.0.0B01

EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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1.4 Product Specification of EQuipment Under Test
Standards-related Product Specification
GSM/GPRS/EDGE:
850: 824.2 MHz ~ 848.8 MHz
1900: 1850.2 MHz ~ 1909.8MHz
Tx Frequency WCDMA:
Band V: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz
GSM/GPRS/EDGE:
850: 869.2 MHz ~ 893.8 MHz
1900: 1930.2 MHz ~ 1989.8 MHz
Rx Frequency WCDMA:
Band V: 871.4 MHz ~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz
GSM/GPRS/EDGE:
850: 31.92 dBm
1900: 29.26 dBm
Maximum Output Power to Antenna | WCDMA:
Band V: 23.97 dBm
Band Il:  23.89 dBm
Band IV: 23.64 dBm
Antenna Type LDS Antenna
GSM: GMSK
GPRS: GMSK
EDGE: GMSK / 8PSK
. WCDMA: QPSK (Uplink
Type of Modulation HSDPA/ D%-HSD(PK: QIlSK (Uplink)
HSUPA: QPSK (Uplink)
HSPA+: 16QAM (Uplink is not supported)
DC-HSDPA: 64QAM
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 7 0f24
TEL : 86-0512-5790-0158 Report Issued Date : May 12, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-Z981

Report Template No.: BU5-FG22/24/27 Version 1.1



saronis. FCC RF Test Report

Report No. : FG632808A

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator
Maximum | Frequency -
Type of Emission
FCC Rule System : ERP/EIRP | Tolerance :
Modulation Designator
(W) (ppm)
Part 22H GSM850 GSM GMSK 0.2891 0.0239 ppm | 243KGXW
Part 22H GSM850 EDGE class 8 8PSK 0.0675 0.1076 ppm | 245KG7W
Part 22H | WCDMA Band V RMC 12.2Kbps QPSK 0.0442 0.0036 ppm | 4M13F9W
Part 24E GSM1900 GSM GMSK 0.7907 0.0106 ppm | 245KGXW
Part 24E GSM1900 EDGE class 8 8PSK 0.2818 0.0713 ppm | 249KG7W
Part 24E | WCDMA Band Il RMC 12.2Kbps QPSK 0.2600 0.0074 ppm | 4M13F9W
Part 27L | WCDMA Band IV RMC 12.2Kbps QPSK 0.2911 0.0173 ppm | 4AM13FOW

1.7 Testing Location

Test Site

SPORTON INTERNATIONAL (KUNSHAN) INC.

Test Site Location

TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China

Sporton Site No.

FCC Registration No.

Test Site No.
THO1-KS

03CHO02-KS

418269

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX: 86-0512-5790-0958

FCC ID : SRQ-Z981

Page Number

:80f24

Report Issued Date : May 12, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1




= as. FCC RF Test Report Report No. : FG632808A

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

U 47 CFR Part 2, 22(H), 24(E), 27(L)
U ANSI /TIA/ EIA-603-D-2010
¢ FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V.

2. 30 MHz to 10th harmonic for WCDMA Band IV.

3. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band Il.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 8 Link B EDGE class 8 Link
WCDMA Band V | B RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il B RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band IV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT(Adapter)

EUT(USB Cable)

Dipole Antenna
E (([%)

EUT

Earphone

=

System Simulator

2.3 Support Unit used in test configuration

Item [Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord

1. System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. DC Power Supply | GW INSTEK |GPD-2303S |N/A N/A Unshielded, 1.8 m
3. Earphone INTOPIC Jazz-278 N/A Shielded, 2.0m|N/A
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2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.3 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.3+10=14.3 (dB)

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 112 of 24
TEL : 86-0512-5790-0158 Report Issued Date : May 12, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-Z981 Report Template No.: BU5-FG22/24/27 \ersion 1.1



3 Report No. : FG632808A

saronis. FCC RF Test Report

3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

I

|

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

I

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power

3.4.1 Description of the Conducted Output Power

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.4.2 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4 Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.

3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.7.1.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. Set EUT to transmit at maximum output power.

4. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.

5. Set the CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.

Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1 Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 4.2.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
5. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P) ] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P) ] (dB)

=-13dBm.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

The EUT was set up in the thermal chamber and connected with the system simulator.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.
2. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
4. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

1
i-‘. Im .
1

1
Metal Full Soldered Ground Plane

- t::’

Spectrum Analyzer ! Receiver

System Simulator

4.2.2 For radiated test above 1GHz

R Antenna
Ant. feed

point

Metal Full Soldered Ground Plane

|
B 5

L] L]
- . -Iat Spectrum Analyzer ! Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Effective Radiated Power and Effective Isotropic Radiated Power
Measurement

4.4.1 Description of the ERP/EIRP Measurement

The substitution method, in ANSI / TIA/ EIA-603-D-2010, was used for ERP/EIRP measurement, and
the spectrum analyzer configuration follows KDB 971168 D01 Power Meas. License Digital Systems
v02r02. The ERP of mobile transmitters must not exceed 7 Watts (Cellular Band) and the EIRP of
mobile transmitters are limited to 2 Watts (PCS Band) and 1 Watts (AWS Band).

4.4.2 Test Procedures

1.

The testing follows FCC KDB 971168 D01 v02r02 Section 5.2.1. (for CDMA/WCDMA),
Section 5.2.2.2 (for GSM/GPRS/EDGE) and ANSI / TIA-603-D-2010 Section 2.2.17.

The EUT was placed on a non-conductive rotating platform 0.8 meters high in a
semi-anechoic chamber. The radiated emission at the fundamental frequency was
measured at 3 m with a test antenna and a spectrum analyzer with RMS detector per
section 5. of KDB 971168 DOL1.

During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power. The maximum emission was recorded from
analyzer power level (LVL) from the 360 degrees rotation of the turntable and the test
antenna raised and lowered over a range from 1 to 4 meters in both horizontally and
vertically polarized orientations.

Effective Isotropic Radiated Power (EIRP) was measured by substitution method according
to TIA/EIA-603-D. The EUT was replaced by the substitution antenna at same location, and
then a known power from S.G. was applied into the dipole antenna through a Tx cable, and
then recorded the maximum Analyzer reading through raised and lowered the test antenna.
The correction factor (in dB) = S.G. - Tx Cable loss + Substitution antenna gain - Analyzer
reading. Then the EUT's EIRP was calculated with the correction factor, EIRP = LVL +
Correction factor and ERP = EIRP - 2.15. Take the record of the output power at

substitution antenna.
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GSM/GPRS/EDGE WCDMA/HSPA
SPAN 500kHz 10MHz
RBW 10kHz 100kHz
VBW 30kHz 300kHz
Detector RMS RMS
Trace Average Average
Average Type Power Power
Sweep Count 100 100
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4.5 Field Strength of Spurious Radiation Measurement

4.5.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

45.2 Test Procedures

1.

9.

The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

The EUT was placed on a rotatable wooden table 0.8 meters above the ground.

The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

The table was rotated 360 degrees to determine the position of the highest spurious emission.
The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer | Model No.| Serial No. [ Characteristics Date Test Date Due Date Remark
Spectrum Conducted
R&S FSV40 101040 10Hz~40GHz Sep. 10, 2015( Apr. 16, 2016 | Sep. 09, 2016
Analyzer (THO1-KS)
Thermal TenBilion | TTC-B3S | TBN-060502 | -40-+150°C  |Oct. 24, 2015| Apr. 16,2016 | Oct 23, 2016 | COnducted
Chamber (THO1-KS)
Spectrum 10kHz~40GHz;Ma Radiation
R&S FSV40 101040 Sep. 10, 2015| Apr. 09, 2016 | Sep. 09, 2016
Analyzer x 30dBm (03CHO02-KS)
. Radiation
Bilog Antenna TeseQ CBL6112D 23182 25MHz-2GHz Mar. 12, 2016( Apr. 09, 2016 | Mar. 11, 2017
(03CHO2-KS)
Double Ridge . Radiation
ETS-Lindgren 3117 75957 1GHz~18GHz |Nov. 07, 2015| Apr. 09, 2016 | Nov. 06, 2016
Horn Antenna (03CHO02-KS)
SHF-EHF H AH-840 101070 18GHz~40Ghz | Oct. 10, 2015| Apr. 09,2016 | Oct. 09, 2016 |  Radiation
- orn|  com-power - z z . 10, pr. 09, . 09, (03CHO02-KS)
. 1kHz~1000MHz / Radiation
Amplifier com-power PA-103A 161069 May 04, 2015| Apr. 09, 2016 | May 03, 2016
32dB (03CH02-KS)
. ) 1-26.5GHz Gain Radiation
Amplifier Agilent 8449B 3008A02384 Oct. 24, 2015 Apr. 09, 2016 | Oct. 23, 2016
30dB (03CH02-KS)
AC Power 61601000247 Radiation
Chroma 61601 N/A NCR Apr. 09, 2016 NCR
Source 3 P (03CHO02-KS)
Radiation
Turn Table MF MF7802 N/A 0~360 degree NCR Apr. 09, 2016 NCR (03CHO02-KS)
Antenna Mast MF MF7802 N/A 1m~4 NCR Apr. 09, 2016 NCR Radiation
ntenna Mas m~4 m pr. 09, (03CH02-KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 51dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)
Band GSM850 GSM1900
Channel 128 189 251 512 661 810

Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 31.78 31.88 31.92 29.00 29.18 29.26
GPRS class 8 31.72 31.84 31.89 28.96 29.13 29.23
GPRS class 10 31.54 31.67 31.72 27.92 28.11 28.15
GPRS class 11 31.42 31.48 31.55 26.20 26.10 26.21
GPRS class 12 31.16 31.26 31.39 25.24 25.40 25.65
EGPRS class 8 25.53 25.51 25.51 24.04 24,12 24.28
EGPRS class 10 25.43 25.44 25.38 24.03 24.10 24.18
EGPRS class 11 25.28 25.27 25.24 22.29 22.44 22.47
EGPRS class 12 25.12 25.10 25.08 21.22 21.20 21.41

Conducted Power (*Unit: dBm)

Band WCDMA Band V WCDMA Band I WCDMA Band IV
Channel 4132 | 4182 | 4233 | 9262 | 9400 | 9538 | 1312 | 1413 | 1513
Frequency 826.4 | 836.4 | 846.6 |1852.4| 1880 |1907.6 |1712.4|1732.6 | 1752.6
AMR 12.2K 23.78 | 23.94 | 23.90 | 23.70 | 23.83 | 23.85 | 23.50 | 23.58 | 23.51
RMC 12.2K 23.82 | 23.97 | 23.95 | 23.75 | 23.87 | 23.89 | 23.55 | 23.64 | 23.54

HSDPA Subtest-1 | 22.71 | 22.89 | 22.87 | 22.78 | 22.81 | 22.86 | 22.54 | 22.61 | 22.62
HSDPA Subtest-2 | 22.70 | 22.88 | 22.85 | 22.76 | 22.82 | 22.87 | 22.52 | 22.60 | 22.62
HSDPA Subtest-3 | 22.18 | 22.33 | 22.31 | 22.25 | 22.30 | 22.32 | 22.07 | 22.17 | 22.13
HSDPA Subtest-4 | 22.22 | 22.37 | 22.36 | 22.30 | 22.38 | 22.39 | 22.10 | 22.20 | 22.18
DC-HSDPA Subtest-1| 22.80 | 22.83 | 22.79 | 22.78 | 22.92 | 23.04 | 22.48 | 22.60 | 22.49
DC-HSDPA Subtest-2| 22.78 | 22.76 | 22.80 | 22.80 | 22.92 | 22.98 | 22.50 | 22.48 | 22.49
DC-HSDPA Subtest-3| 22.69 | 22.71 | 22.76 | 22.81 | 22.96 | 23.01 | 2251 | 2252 | 2251
DC-HSDPA Subtest-4| 22.72 | 22.70 | 22.70 | 22.80 | 22.88 | 23.00 | 2253 | 2255 | 22.52
HSUPA Subtest-1 | 22.64 | 22.89 | 22.81 | 22,92 | 22.98 | 22.94 | 22.76 | 22.95 | 22.94
HSUPA Subtest-2 | 20.68 | 20.83 | 20.87 | 21.00 | 21.05 | 21.01 | 20.83 | 21.02 | 21.03
HSUPA Subtest-3 | 21.67 | 21.89 | 21.90 | 21.98 | 22.05 | 22.01 | 21.88 | 21.92 | 22.02
HSUPA Subtest-4 | 20.67 | 20.85 | 20.88 | 20.89 | 21.03 | 20.99 | 20.77 | 20.87 | 20.98
HSUPA Subtest-5 | 22.81 | 22.81 | 22.89 | 22.83 | 22,95 | 22.91 | 22.85 | 22.96 | 22.97
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Peak-to-Average Ratio

Mode GSM850 Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.20 3.45
Middle CH 0.17 3.19 PASS
Highest CH 0.17 3.36
Mode GSM1900 Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.12 3.04
Middle CH 0.17 3.30 PASS
Highest CH 0.17 3.42
Mode WCDMA Band V WCDMA Band Il WCDMA Band IV Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.55 2.43 2.29
Middle CH 2.96 2.90 2.55 PASS
Highest CH 2.81 2.55 2.46
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T b 1 3
|
|
|

F:r 1.7926 GHz _ ) )
ive Distribution Function

Y
mean | Peok | crest | 1% | 190
Trace 1 [ Z7.67 g8m 2561 dam 274 d8 159 d8 2.26 B
Hessuring
Date. 16 APR 2016 1230:36

Highest Channel

2

Spectrum

Ref Level 30,00 dbm  Offset 15.00 di
Art 30 dé AQT 2 ms & RBW 10 Mz

T b 1 3
|
|
|

Mean Py + 2000 dB

F:r 1.7526 GHz ) ) )
ive Distribition Function Samples: 130000

v

Mean | Peok | crest | 0% | 1% | oawm | ooise |
Trace ) [ 2250 Bm | 25.53 dém 2,63 B L.54 dé 2.20 d& 2.45 d8 2.58 db
—
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= as. FCC RF Test Report Report No. : FG632808A

26dB Bandwidth

Mode GSM850
Mod. GSM EDGE class 8
Lowest CH 0.318 0.313
Middle CH 0.316 0.317
Highest CH 0.315 0.312
Mode GSM1900
Mod. GSM EDGE class 8
Lowest CH 0.316 0.312
Middle CH 0.316 0.314
Highest CH 0.317 0.309
Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.75 4.73 4.75
Middle CH 4.70 4.70 4.73
Highest CH 4.73 4,72 4.73
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samran . FCC RF Test Report

Report No. : FG632808A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

f— -
| Spectrum
Ref Lavel 34,30 Gbm  Offset 14,30 db w RBW 3 iHz Rof Lovel 34.30 dBm  Offsat 14.30 d& w RBW 3 Ihe
At 30d8  BWT 6323 @ VBW 10kH:  Mode Auto FFT 30d8 SWT  032ps @ VBW 10k Mode Auto FET
(@ 15 vax
= | i) T4, 79 anm| = TR 18,42 dom|
B —— i 1 :
- [ 24.186000 MMz * 824.200000 MHz,
b 3 ) 26.00 dB)
g e Wy 317700000000 kiHz e b, B 412, 700000000 kiHz
O Myptor 2594.4 " | A "\-lglm or 2635 .9|
10 dBm J 10 &
¥ \ A f
0 i it o - A
0 dim 3 dBm
T 7
10 d A 10 d - - -
Al Ly f \
ik WY f
ey B ol 20 d T Y
# \ .
/ A \
-30 d8 -30 dis 7
e " “ |
o W " \
40 dBm— s 40 B T
e arm, i e
9. el o™ W,
o | e =
0 -0
CF B24.2 MHz 1001 pts Span 1.0 MHz CF 0242 Mz 1001 pts Span 1.0 MHz
Markar Markar
_Type | Ruf | Trc | %-walug | tvalue | Function | Function Result | _Type | et | Trc | % walue | ¥-value | Function | Function Result |
M1 1 624,186 Mz ndé down | 7.7 bz M1 | 1 B24.2 MHz 18,42 dBm ndl down 312.7 kHz
TL 1 B24.0412 Mz ndg 26.00 db T1 1 824.0432 Mz -7.38 dBm ndg 26.00 db
T2 1 £24.3568 Moz -1.64 ¢ Q factor 25544 T2 1 824.3558 Mz -6.88 dBm Q factor 2635.9
) T e r L

Dute. 16 APR 2018 10:36:47

Cate: 16 APR 2018 105647

Middle Channel

Middle Channel

v v
34,30 dbm__ Offsel 14,30 b w ROW 3 Kz Gifswl 14,30 0B = RBW 3 ke
30d8  BWT 632 us e VBW 10 kHz  Mode Auto FET SWT 63245 @ VBW 10 kkz  Mode Auta FET
i Al 3 dBe] I .11 dBm|
5 86,2 3 MM £36,418000 MHz
2 Al Tl | s 26.00 db) ) 26.00 dB)
20 deaw r Sy 315,700000000 ki L o B 316,700000000 kiz
P 0 Yagtor 2649.4 y, ) factor 26419
10 B - ! 2] 10 die .
hY ol "
0 dém J" 0de o
10 des i j“ 10 dB h +
. \ \
- o S - \
20 T -20 di w17 v
y ” ] P,
‘ /
-30 daen - -30 dbs - -
A T o ‘\
" ) 4 W
40 d&
o == oy 7 o
pc “ i
ot Aoy o :
£0 do
GF 8364 MHz 1001 pts Bpan 1.0 MHz 1001 pts_ ) _Span 1.0 MHz
Marker
Type | Ref | rc | %-value | v-valwe | Fusction | Function Result | x-valug | v¥-valwe | runction | Function Result |
[T 1 838,381 Mz 2 nd8 down | 3157 b 836.418 Mz dBm nét down 316.7 iz
Tl 1 B36.2422 Mz ndB 26.00 B 836.2412 MHz dBm nds 26.00 di
T2 1 836, 5578 MMz 1 v Q factor 2645.4 B836.5578 Mz 05 dBm  factor 2641.2
i W e ] [
s J L 4 4
Date: 16 APRI016 103815 Date: 16 APR 2018 10:57:23
v v
i Offset 14,30 dB = RBW 3 & Offset 14.30 dBé e RBW 3 kHz
308 BWT 632 s e VBW 10 kHz _ Mode Auto FET SWT 63245 @ VBW 10 kkz  Made Auta FET
30 dBim 1] Mi[1]) 19.01 dBmn|
v 048, 7840 B48,802000 MKz
POl im0 L 26.00 db) e ) 26.00 dB)
2008y - 314.700000000 ki o =T 311700000000 kiz
o Sy
e " 2723.9)
10 gém 10 dia
J L
0 dim. # ¢ o 2
\ \“
-10 de 10 de . . 1
ot oy | \
a s 20 4B J |
o 7 ™ o i v WA
I .4 = i 1 aas
-30 daam - 30
_— el " B !
0 déem a0
o -1 I S
" iy
.,.”JJ‘) et A My o
£0 dn 50 dB
GF B40.8 MHz 1001 pts Bpan 1.0 MHz GF B48.8 MHz z = 1001 pts_
Marker Marker
Type | Ref | Trc | X-value I ¥-value | Function | Function Result | Type | Ret | Trc | X-valug | ¥-value | Function | Function Result |
M1 1 848,784 Mz nd8 down | 34,7 b M1 7 848,802 Mz 1 et down ETER AT
T1 it B48.6432 MHz nds 26.00 di T1 | 545.6442 Mz nds 26.00 db
T2 1 8489578 MMz v Q factor 2607.2 T2 1 8448 9550 Mz 3 factor 2723.2
- — ; T
L J L L J
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG632808A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Dute. 16 APR 2016 123400

Cate: 16 APR 2018 143758

—
= Spectrum
35,00 dbm  Offset 15.00 0B w RBW 3 ihs Rof Lovel 3500 dbm  Offset 15.00 db w RBW 3 Ike
30d8  BWT 532 s @ VBW 10kH:  Mode Auto FFT 308 SWT 032 ps @ VBW 10 kb Mode Auto FET
I i} 72.01 don = AT
30 e - - 1850180000 GHZ e 1.850 2
5 - 1 o B = B 26.00 48|
B0 i I* T T B 315, 700000000 kiHz 0 ¥ B 411700000000 kiHz
Y Thactor 8860.9 TN g tactar 593610
10 aBm 4 - 10 de ,.”’ —
il h "
i v =
o ¥ ¢ o —
10 rd \ 10 ¢
: T - 7 S
o, /
20 | 20 db £
20 dien e 20 o
25 o W
0 0 dbs .
\ ¥
M A
40 d - = -0 Y
o 2 -
" A
o M ) e gl
oo .50 y
20 dean 60 dbs 1
CF 18502 GHz 1001 pts Span 1.0 MHz CF 1.050Z GHz 1001 pts Span 1.0 MHz
Markar Markar
_Type | Ref | Trc | %-valun | ¥-value | Function | Function Result Type | Ret | Trc | %-value | ¥-value | Function | Function Result |
Wi 1 1,85018 Grz e down | 3157 W W1 [ 1.BE0102 Gz 16.95 dem | ndb down ETV A
TL 1 18500422 Gz ndg 26.00 db T1 1 1.8500452 Giz nde 26.00 db
T2 1 1.8503578 GHz -3.2 Q facton 5860.9 T2 1 1.8503568 GHz G factor 5936.0
X I F (L

Middle Channel

Middle Channel

Spectrum

35.00 dBm

Offset 1500 dB = RBW 3 kHz

Jh

Date: 16 APR 2016 123456

Dats 16.APR 2018 143011

5.00 dBm  Offset 15.00 db w RBW 3 khz
30 d8  BWT 632 us & VBW 10 kHz Mode Auto FFT 30 d8 SWT 632 ps & VBW 10 kHz  Mode Auto FFT
= Mi[1] 22,17 dBmy CITEY]
S 1 LBAO0G 700 GH|
¥ neii 2600 d8) iy i )
20 dbm T pw 315, 700000000 ki " T B
factor 5 = e, q factor 5993.1
10 dBm . ; | . 10 dém el E t
odam — 0 dbm - p.
H ! b
10 diem £ kS ) A r Y
f \
ol { \
o a0 - it y
o~ [ I,Ll_p’..q\
“ T \,
30 * 30 des
o L
' My » ki |
40 -40
e o, pry | L™
poy g, I e
ety - [ e PTPRE = e
50 dim
2 1001 pts Bpan 1.0 MHz GF 188 GHz 1001 pts ) Span 1.0 MHz
Marker Marker
Type | Ref | wre | X-valug I vvalue | rFunction | Function Result | Type | Ref | wre | X-valug I ¥-valwe | rFunction | Function Result |
[T 1 1.BB00670 Gz 7 nd8 down | 357 b M1 .7 1.679967 Gz 16.94 dBm nét down
T1 it L.B796422 Gz n | nds 26.00 db T1 1 1.8798432 -8.42 dBm nds
T2 1 1 BEOLETE GHz -4.08 dBr  factor 59555 T2 1 1 BBO156R GHz 5,26 dBm  factor
i Tm e !
s J L 4 4
Date: 16.APR 2016 123428 Date: 16 APR 2016 14:36:32
— —
Spectrum & T L3
Ref Level 35,00 dbm  Offsel 15.00 b w ROW 3 Rof Lovel 35.00 dbm  Offswl 1500 B w RBW 3 IH
Attt 30 d8  BWT 632 us & VBW 10 kHz Mode Auto FFT 30 d8 SWT 632 ps & VBW 10 kHz  Mode Auto FFT
1Pk Max
= TTEY] 59 b TS I CITEY] 18,32 dbm
TS T 1.909867900 Gz, & ‘ 1,909801000 GHz]
\ i ¥ ndg 26.00 d8) s ) 26.00 d8)
20 dbm I VL J"N 316, 700000000 kHz| o B 308, 700000000 kM2
/ b e,
Gfactor 60308 i Ay, factor 61064
10 gBm 4 ; o s . 10 dém it B +
P \ A +,
| . i ,
0 dam = 0 dim .
¥ ¥ 1y \
r N ¥ b
10 dien 7 T 0 K
4 W §
- M e el _
oy N v s
- ~ \ # ¥ LT oW
20 30 des -
Ly ) \
s ; e P r u
st ool _ad A
e i e LT
AT o a: N
-0 dam 60 dbm
GF 1,9098 GH 1001 pts Bpan 1.0 MHz ©F 1.9098 GHz 1001 pts
Marker Marker
Type | Ref | Trc | X-walue | ¥-value | Function | Funtction Result | Type | Ret | Trc | ®-valu I ¥-value | Function | Function Result |
M1 1 10068670 Gz 22,53 dBm | nd down | 38,7 b M1 7 1.009901 Gz 18.32 dBm et down 308.7 ki
T1 it 15096412 GHz ~4.11 dbm | nds 26.00 db T1 1 1.9096472 GHz -7.91 dém nde 28.00 db
T2 1 19053578 GHz -3.29 dBm  factor £030.8 T2 1 1 S0G3E5A GHz 7,67 dBm  factor 6186,8
i ) ] [
J J
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG632808A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Dute: 16 APR 2016 11.26:49

ﬁEn] inxi]
v |'v
RefLevel 30.00 dbm  Offset 14,30 0B = RBW 100 ks Ref Level 30.00 dBm  OFset 15,00 0B w RBW 100 kH:
At 30de SWT  37.8ps @ VBW 300 kH:  Mode auto FFT Att 30l BWT _ 37.0 ps e VBW 300 kHz  Mode auto FFT
(815 @15k Wax
I T 1053 dom| ] man 19,376 aBm|
1 U26.97900 MHz 1LA5 153 10
20 dgam = T : 20 dBm — Py
. v i Bwr 4. 745000000 ¥ . 4. 725000000 MHz|
e { Q factor e .
dim———— — i R IR — — - 1 .
10 10 + +
i A { A
1 e | | |
20 -
= 7 T o = 1 "~
i e e S
= 30 daen
40 dér 40 e
50 dien . + -50 dim - .
60 dim : £0 dam .
GF 826.4 MHz 1001 pis Span 10,0 MHz GF 1.8524 GHz 1001 pis Span 10.0 MHz
Markar Markar
_Type | Ruf | Trc | %-valua | tvalue | Function | Function Result _Type | Ruf | e | %-valus | t-value | Function | Function Result
M1 1 B26.979 MHz 18.53 dém | ndé down | 4,745 MHz [ 1 1.851531 GHz 19,36 dbm | ndé down | 4,725 MHz
T1 1 824,032 Mz -7.80 dbm ndi 26.00 db T1 1 1.060042 GHz ndd 25.00 d&
T2 1 828.778 Wz 793 dBm Q factor 174.3 T2 1 1.854708 GHz T G factor 3918
n W e )0 [

Date: 16 APR2016 11:50:04

Middle Channel

Middle Channel

ik

Date: 16 APR 2016 112717

— -
Bpectrum [ Spectrum (=)
Rof Level 50.00 dbm  Offset 14,30 0B w RBW 100 iz Rof Level 50.00 dbm  Offset 15.00 OB = ROW 100 ko
30d8  SWT 370 us & VBW 300 kH:  Mode suto FFT 30da  BWT 37.0 y5 & VBW 300 kH:  Mode Auto FFT
M1 18,99 18.95 aBm|
o 833 1 MMz o 1BBOSTH00 GHE
20 dBm = P e o0 dp) 20 ggm R ey 0 ]
- By o 4695000000 MHZ 4.695000000 MHr
10 deny Q factor \ 178.0) 10 der 0 factor 100.5)
0 dba - 0 dgem
7 I
¥ 4 ¥
-10 -10
o 1 \n
=0 20 1 .
Fa - n e LAl L P -
= e S .
Ly S v
40¢
=0 -0
€0 40
GF 836.4 MHz 1001 pts Bpan 10.0 MHz = B GHe 1001 pts Bpan 10.0 Mz
Marker Marker
Type | Ref | Tre | X-valua I v-value | rFunction | Function Result | Type | Ref | vre | X-valug | v-valve | rFunction | Function Result
[T 1 835,531 Wz 18.99 dBm | ndB down | 4,695 MHz [ 1 1.880578 Gz 18.95 dbm | ndé down | 4,695 MHz
T1 1 834.052 Mz =6.94 dbm | ndd 26.00 dB T1 1 1.877652 GHz ~7.26 dbm | ndd 26.00 dB
T2 1 38,748 Mz -6.89 dBm q factor 176.0 T2 1 1. BEZ348 GHz -7.20 dBm Q factor 400.5
i e I [
J Jh J

Date: 16 APR2016 11:50:92

Highest Channel

Highest Channel

Spectrum

Spectrum

RefLevel 30.00 dbm  Offset 15.00 dB = RAW 100 kHz
t 30 dé  BWT 37.0 ys & VBW 300 kH:  Mode huto FFT

L

Date: 16 APR 2016 11.27.45

RefLevel 30.00 Gbm  Offset 14,30 db = RBW 100 kniz
t 30d8  GWT _ 37.0 45 @ VBW 300 kHz _ Mads ute FET
[ 10 v @10k hax
] TN 18.93 dbm|
o i 1 190673100 GHZ
20 dgm e " 20 dee = w— e T
| Prad M 4725000000 MHz B By b ) 4.7150000
10 e 71 1 0 factor 179.9] 1= 0 factor N,
/
0 b e T 0 b —7 =
} i ¥ ‘\_-
¥
10 L 10
| | \
20 - : 20 = o +
i = St Tadie T Ll i
- - 0
<0
=0 S0
€0 £0
GF 846.6 MHz Bpan 10.0 MHz 1001 pts Bpan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valuga I ¥-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result
My 1 847,180 Mz 18,09 dBm | ndB down | 4,725 MHz [ 1 1.606731 Gz 18.93 dbm | nd down | 4718 MHz
T1 it 544,242 Mz -7.57 dbm | ndg 26.00 dB T1 1 1,505242 GHz -7.00 dbm | nda 26.00 dB
T2 1 848.968 Mz -8.24 dBm Q factor 179.3 T2 1 1,909958 GHz -6.93 dim Q factor 404.4
i W e ) [
J L J
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e* FCC RF Test Report Report No. : FG632808A

SPORTON LAB.

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Ref Level 30.00 dBm  Offset 15.00 dB » RBW 100 ks
Art I0dE  SWT  37.64ps @ VBW 300kH:  Mode auto FFT

£0 dam

GF 1.7124 GHz 1001 pts

Markar
Type | Ref | Trc | X-valug 1
[T} 1

Span 10.0 MHz

Function Result
4,745 MHz
26.00 di
361.0

Y-value |  Function |
m | nd8 down
TL 1 ndi
3 factor

v i L 714718 G
W we

Dote: 16 APR2016 12 14:56

Middle Channel

30,00 dbm  Offset 15.00 db = RBW 100 khs

Ref Lovel
BWT 37.0 p5 @ VBW 300 kHz  Mode iuto FFT

Att 30 di
[@ 17
Mi[1] 1934 dBm|

GF 1.7326 GHz 1001 pts_ “Bpan 10.0 MHz
Marker

Type | Ref | Tre | X-valug I v-value | runcrion | Function Result |

M1 1 : B

nd8 down
nds
Q factor

T1 1 L.730242 GHz

Bm
T2 1 1.734968 GHz 95 dBm

Date: 16 APR 2016 1215:25

Highest Channel

Ref Level 30.00 dbm  Offset 15.00 OB = RBW 100 ks

att 30 dE  BWT  37.0 45 @ VBW 300 kHz  Madn iute FET
@10 =
T
1
0 dan
el a7
0 dBm -
7
dbm v 5
{ \
10 dm § N L
i
40 di
S0 déen
B
GF 1.7526 GHz 1001 pts_ “Bpan 10.0 MHz
Marker
Type | Ref | Tre | X-valug I ¥-value | Function | Function Result |
M1 1 1 Gz 24 dBn a8 down 4.72E Mz
1 1 nds 26.00 di
T2 1 Q factor 7
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= as. FCC RF Test Report Report No. : FG632808A

Occupied Bandwidth

Mode GSM850
Mod. GSM EDGE class 8
Lowest CH 0.242 0.242
Middle CH 0.243 0.245
Highest CH 0.243 0.245
Mode GSM1900
Mod. GSM EDGE class 8
Lowest CH 0.244 0.249
Middle CH 0.245 0.244
Highest CH 0.244 0.245
Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.13 4.13 4.13
Middle CH 412 4.13 412
Highest CH 412 412 4.13
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SPORTON LAB.

FCC RF Test Report Report No. : FG632808A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Cate: 16 APR 2018 10:4254

Cate: 16.APR 2018 110302

(=] (=]
Rof Lovel 30.30 dém  Offsel 1430 d8  RBW 10 IHz Rof Lovel 30.30 dém  Offsel 1430 d8  RBW 10 IHz
3508 EWT 1896 ps e VBW 30 Mz Mode Auto FFT 3508 SWT 1896 s @ VBW 30 kH:  Mode Auto FFT
maf1] 28.60 dom| maf1]
30 dBr 1 217000 MHz| 30 dBr
e parrVn_p Oce By 11.750241750 kHz 5 e Bw
‘ v b i 3 ke
10 4 10
0 de - 0 de -
\ L4 P8
. / T B
L
44 dl - ot - 40 di —- o S —
50 db 50 db
CF 0124.2 MHz 1001 pts Span 1.0 MHz CF 0124.2 MHz 1001 pts Span 1.0 MHz
Markar Markar
Type | Ret | Trc | X-value | ¥value | Function | Function Result Type | Ret | Trc | X-value | ¥-value | Function | Function Result |
M1 g 624,217 Mz 28,60 dBm M1 - 824.21 Mz 23.54 gBm
1 1 824,079121 MKz 16.06 dBm Oce Bw 241768241760 ki 1 1 824,079121 MKz 9.23 dBm Oce Bw 241768241760 ki
Tz 1 624320879 Mz 15.41 dBm Tz 1 .32 6.73 dBm
I W e T [

Middle Channel

Middle Channel

(e (e
Ref Lovel 33,30 dbm  Offset 1430 0B RBW 10 bz Offsel 1430 0B RBW 10 iHz
35 d8 SWT 1806 us & VBW 30 kHz  Mode Auta FFT SWT 1806 us & VBW 30 kHz  Mode Auta FFT
| TTEY 28,60 dBm| CTTEY] 23.89 dBm|
30 o 401008 Mz, g 636430000 MHz,
i 7242757 kHz| i [ Ocr By P44, TEE244755 kHz|
- - P A
20 20 T
¥ “ | P ‘e
in S 10 54 =]
10 N 10 7 i
i
-10 — -10
4 - /
-2 i o -2 i
b | y
-30 di — B -30 di C
o o ,. ™
i fur s
A0.ddggn 1 =
50 dib
i hiE i001 pis Span 1 Spon 1
Mark Ma
Type | Ref | wre | X-valug I v-value | rFunction | Function Result Type | Ref | wre | X-valug I ¥-valwe | rFunction | Function Result
ML 1 836,401 Mz 28,80 dBm ML 1 83643 Wbz 23,89 dBm
T1 | 1 §36,279121 MHZ 15,16 dBm Occ Bw 242.757242757 kHz T1 | 1 §36,277123 MHz 8,51 dém Qe bw 244, 755294755 kHz
T2 1 636, 521878 Mz 14,73 dBm T2 1 35,52 1678 MHz 5,87 dBm
] Tm e ] [ I
L LS 4 L LS 4

Date 16.APR 2016 104322

Date 16 APR 2018 110337

Highest Channel

Highest Channel

Spectrum o Spectrum -
39.30 dém  Offset 14.30 d& RBW 10 kHz Ref Level 3930 dém  Offset 1430 d& RBW 10 kHz
35 d8 SWT 1806 us & VBW 30 kHz  Mode Auta FFT 35 d8 SWT 1806 us & VBW 30 kHz  Mode Auta FFT
= Mi[1] 29.47 dBm| Mi1]
— ) P00 MKz e 7000 MHz|
e P Yoo Bw 42757 kMHz| e Oce Bw 4755 kHz|
- .
20 dia i v 20 div = e
¥ 5 i
fl \‘.
-10 — -10 -
5 i | =
Fd ) LY
-20 dbs 1 -20 dbs
\ A
b /
-30 dis — - Y -30 div
™ e o
0y iy Lol I =
~50 dbs ~50 dbs
CF BA8.8 MHz 1001 pts Span 1.0 MHz CF BA8.8 MHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ret | Trc | X-valug I ¥-value | Function Function Result Type | Ret | Trc | X-valug I ¥-value | Function | Function Result

M1 1 £40.03 Mz 20.47 dBm M1 1 242.807 MHz 23.32 dBém

T1 | ! B45.679121 Mz 15,70 dBm Oce Bw 242.757242757 ki T1 | ! B48.677123 Mz 9,30 dBm Ocx bw 244, 755244755 ki

T2 1 B48,921878 MHz 1,14 dBm T2 1 B48,321878 MHz 3,54 dBm

] [ ] [

L L J L L J
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samran . FCC RF Test Report

Report No. : FG632808A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

I G e

Date: 16 APR 2018 1248410

=) (%]
Rof Lovel 40.00 dim  Offsel 150008 RBW 10 kHz Rof Lovel 40.00 dim  Offsel 150008 RBW 10 kHz
3508 EWT 1896 ps e VBW 30 Mz Mode Auto FFT 3508 SWT 18965 @ VBW 30 kH:  Mode Auto FFT
T EITEY) Z1.48 dBm)|
Lo X < B Lo " Oce Bw
20 of 7 20 ot
A I M,
¥ A 1 ¥ .
0 " 0 Iy
b o L %
f i { %
10 db .\_/. 10 db i '|I
" 7 f \
20 aps 7 . 20 as L S
s hY |
0 b i1 % .
.--”;’ e 9 # g =
A0-dBy 3 = - = ~
50 dn
CF 1.0502 GHz 1001 pts Span 1.0 MHz CF 1.0502 GHz 1001 pts Span 1.0 MHz
Markar Markar
Type | Ret | Trc | X-value | ¥value | Function | Function Result | Type | Ret | Trc | X-value | ¥-value | Function | Function Result |
M1 g 1.650208 Gz 2 M1 g 1.650193 Ghz 21,48 dem
1 1 185007612 GHz Oce Bw 243.786240786 ki T1 1 18007612 GHz 0,74 dBm Oce Bw 248.761248761 kiz
Tz 1 1.85032188 GHz Tz 1 185032388 GHz 7.38 dBm
F .-

Cate: 16 APR 2018 144311

Middle Channel

Middle Channel

Date 16.APR 2016 124438

(=) (=)
Rof Lovel 40.00 dbm  Offswl 1500 08 RBW 10 IHz Rof Lovel 40.00 dbm  Offswl 1500 08 RBW 10 IHz
35 d8 SWT 1806 us & VBW 30 kHz  Mode Auta FFT 35 d8 SWT 1806 us & VBW 30 kHz  Mode Auta FFT
TTTEY] 20 dbm| I
0 “@ 14 1 Gl .
- N F\w-r Bw 14755 kiz] e Oce B
Py 1
20 - - 20 ~ 5.1
="
h nt’ .
10 e ——————1— — T — 10 e ——————1— ol —
[ 2 - 0 B
-10 - - - -10 £ k 1
20 des = 2 20 des [
/ N
<30 deam 1 = <30 dem = ot
e % f ™~
| - ] .
- — 40 di =
40, g8 =cs 40 dum— ot vy
50 50
= 1001 pts_
Marker Marker
Type | Ref | wre | X-valug I v-value | rFunction | Function Result Type | Ref | wre | X-valug I v-valwe | rFunction | Function Result
M1 .7 1 BBO0678 GHz 26.20 dBm M1 .7 1.88002E Gz 21.64 dBm
T1 | 187867712 GHa 12,37 dBm Oce Bw 244,755244755 ktiz T1 1 187867912 GHa .14 dBm Oce b 243.756243750 kHz
T2 1 1 8012188 GHz 12,43 dBm T2 1 1.B8012208 GHz 7,85 dBm
] oo e ] [
L LS 4 L 4 4

Dats 16 APR 2018 144347

Highest Channel

Highest Channel

Spectrurm

40.00 dBm  Offsel 15.00 dB  RBW 10 kHz
3508  BWT 1606 us & VBW 30 kHz _ Mode Auto FFT

G

Spectrum

Ref Lavel 40.00 dBm  Offset 15.00 dB RBW 10 kHz
Att 3508  BWT 1606 us & VBW 30 kHz _ Mode Auto FFT

Date 16.APR 2018 124507

TR dBm| ITEY]
= 3 1909801000 GHz] "
A 4 43756 kHz| 30 " Ocec Bw
i 1
20 20 — X =
7B .
10 g 7 — — 10 g - —
.J N -‘.
f A \ ] l\_
10 E - -10 : -
1 o
e J o i
-20 OB y 'y + -20 OB
Py N i Y
1 M e
<30 dm = <30 dbm 1
Praad A ! e
38l =] = St
S
S0
©F 1.9098 GHz z g 1001 pts_ ) Span 1.0 MHz ©F 1.9098 GHz z g 1001 pts_ ) Span 1.0 MHz
Marker Marker
Type | Ret | Trc | X-valug I ¥-value | Function | Function Result Type | Ret | Trc | X-valug | ¥-value | Function | Function Result
M1 1 1.000901 GHx 26.62 dBm M1 1 100081 GHz 21.93 dBém
T1 | 1 190967812 GHz 11,94 dBm Qcc bw 243.756243756 kHz T1 | 1 1,90967712 GHz 8,54 dém Qe bw 244, 755294755 kHz
T2 1 1.80552 188 GHz 12.87 dBm T2 1 1.90952 188 GHz 7,00 dBm
J [y ] [
L §iE J L §iE J
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e% FCC RF Test Report Report No. : FG632808A

SPORTON LAB.

WCDMA Band V (RMC 12.2Kbps) WCDMA Band Il (RMC 12.2Kbps)
Lowest Channel

Lowest Channel

[
Rof Lovel 30.00 dim  OWset 14.30 0B REW 1004 Rof Lavel 30.00 dBm  OFset 15.00 0B RBW 100 ki
3008 SWT  37.9ps @ VBW 300kH:  Mode Auto FFT 3008 BWT  37.9 ps @ VAW 300 kH:  Mode Auto FFT
mif1] 18.70 dBm)| mif1) 19.10 dam|
e A1 826.97900 s 11 1.85153100 GHz
T e e ReE R +.125074126 M ko Y T g T +.125074126 MHZ
\ i .'\
o di \ o / \
" 4 T ]
\ ! |
o i T -10
| | \
/ \ |
S 5 e ~ W
e,
40 ci 40 o
=0 ds 50 dn
50 db 60 dn
CF 826,94 MHz 1001 pts Span 10.0 MHz CF 10524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ret | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | %-value | ¥-value | Function | Function Result |
M1 1 826,979 MHz 18,70 dBm M izt 1651531 Gz 19,10 dem
T1 1 824.34206 Mz 9.20 dBm Oce Bw 4125874126 Miz 1 1 1.8503331 GHz 9.51 dim Oce Bw 4125874126 Mhz
T2 1 E29 46793 Mz .03 dem T2 1 1 BE44579 GHz .30 dBm
) Ol N ) [

Date: 16 APR 2018 1131:26 Dale 16 APR 2016 11:54:35

Middle Channel Middle Channel

=)
Rof Lovel 30.00 dbm  Offswt 14.30 0B RBW 100 ks ok Lavel 30.00 dBm  OFset 15.00 06 RBW 101
30d8 SWT  37.0us @ VBW 300kH:  Made Aute FET 308 BWT _ 37.0 us @ VBW 30 Mode_4uts FET
Mi(1] 18.50 dBm| ETTEY] 19.10 dBm]
" 3700900 MHz] " P 187913100 GHz]
E =2 #.1 158084116 MHz| = P T e T T 4. 125874126 Mz,
10 y 10 - -
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0 - 10 1 -
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-20 ! e -20 = e
L [ e PV il -
ah P A Sralo ~ .
40 tbm 40 i
50 50
40 60
pts. ) Span 1001 pts_ ) Bpan 1
Marker
Type | Ref | Trc %-valua | v-valwe | runction | Function Resuft | Type | Ref | Trc | x-valug | ve-value | Function | Function Result |
M1 .7 837.000 Mz 18.50 dBm M1 i L.879191 Gz 16.10 dBm
T1 1 634,34206 Mz 2.27 dem Gec Bw 4115884116 MHz T1 | 16773421 GHz 9,33 dbm Oce Bw 4,125674126 MHz
T2 1 53045704 Mz 8.31 dBm T2 1 1 BEZ06TS GHz 3,63 dBim
] oo e ' [
L 514 J L 518 J
Date: 16 APR 2016 113153 Dale 16 APR 2016 11:55:04
—— L3 Spactrum
30.00 dbm__ Offswt 14.90 0B RBW 100 kriz ok Lovel 30.00 dBm  OFset 15.00 06 RBW 101
30 d8 SWT 37.0 us & VBW 300 kH:  Mode auto FFT ALt 30d8  BWT 37.9 s & VBW 300 k Mode Auto FFT
Mi[1] 19.13 dBm| Mil1] 19,35 dim|
» p 845,79100 MHz » b 1.90673100 Gz
z T T - o 115804116 MM = e —— ey 4. 115864116 Mz
o e 10 <
o 3 o
" \ " ! L
0 ds 1 T 0 ds 1 1
10 - 1 10 -
| X \
— e v v
LY o v el .
B -
40 dbm 40
50 50
40 40
GF 8460 MHz 1001 pts_ Span 10,0 MHz GF 19076 GHz 1001 pts_ Bpan 10.0 MHz
Marker Marker
Type | Ret | Trc X-valua I ¥-value | Function | Function Result | Type | Ref | Trc | X-valua I ¥-value | Function | Function Result |
M1 7 845,731 Mz 16.13 dBm ML 1 L.006731 Gz dBm
T1 1 544542006 Mz 2,59 dem Gec Bw 4115864116 MHz T1 | 1.9085321 GHz dem Occ Bw 4,115654116 MHz
T2 1 84865704 Mz 2,49 dBm T2 1 1.509648 GHz 2,31 dBim
J oo e ] [
L b J
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e% FCC RF Test Report Report No. : FG632808A

SPORTON LAB.

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Rof Lovel 30.00 dbm  Offset 1500 dB  RBW 100 bz

ALt 30 a8 SWT 37.9 ps & VBW 300 kHz Mode huto FFT
[ 15% Max
Ml 19.10 dom
I; 3 1.71153100 2
o s ' ey el £.125874126 Mz
0 ab
din
e
e
b av Wi
0 i
40 diem
S0 dbe
50 dim—
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ret | Trc | Y-value | Function | Function Result |
M1 1
T1 1 Oce Bw 4125874126 Miz
T2 1
W e

Cate 16 APR 2018 12 1008

Middle Channel

Ref Lavel 30.00 dbm  Offset 15.00 dB RBW 100 bz

30 d8 SWT 37.9 us & VBW 300 kHz Moda auto FFT
TTEY] 18.49 dBm|
1 328900 GHz
T S ~ADrp R, +. 115804116 MHz
dem o
dibm \
) ks it
40 tbm
50 db
40 s
G 17376 GHz i001 pis Bpan 10,0 Mz
Marker
Type | Ret | Tre | X-valua I v-valwe | runction | Function Result
M1 .7 . 18.49 dBm
Tl 1 2,59 dBm Qcc Bw 41156684116 MHz
T2 1 10.06 dBm

Date 16 APR 2018 121037

Highest Channel

Ref Lavel 30.00 dbm  Offset 15.00 dB  RBW 100 bz

308 SWT  37.0us @ VBW 300 kH:  Mode auto FET
e oy Y T 4125874126 MHz
dam L 3
dim
0 ik
a0 dgen
50 di
50 db:
GF 1.7320 GHz 1001 pts Bpan 10,0 MHz
Marker
Type | Ret | Tre | X-valua I ¥-value | Function | Function Result
M1 1 3 15,00 dEm
T1 1 9.24 dBm Occ Bw 4125874126 MHz
T2 1 9.37 dBm
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG632808A

Conducted Band Edge

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

Spectrum

Spectrum

Ref Level 29.30 dBm

Date: 16.APR.2016 10.46:08

Offset 14.30 08 Mode Auto Sweep Ref Level 2030 dBm Offset 14.30 dB Mode Auto Sweap
SGL Count 50/50 SGL Count 50/50
D1 v o1 v
Limit ¢heck PARS SPURIAIE CHBELARS [T
20 dblpe _$PURIOUS LINE ABS i'.i\_}.-. ;D?*'L_ri’"““”""‘ INE_ABS PAES
10 dBm— - wop- - . —- Q 1u"'u.-1| +
0 dam T ‘ll, 0 fiBm l||
1048 —
PURI INE I 1 1 ‘ | 1]
_LINE_ABS_ \
b T ,‘J "'\ | 0 ~n..i‘
-30 o . " -30 dBm—
|
0 ! ! 40 dBm—tt
=‘ \
e ] by 4 =0 i)
S e . ‘ i e —
-60 cBm - 3 608 | |
1
Start B20.0 MHz 2003 pts Stop 824.5 MHz | || start 848.5 MHz 2003 pts Stop B55.0 MHz
Bpurious Emissions Bpuricus Emissions
__Rangelow | Rangeup | REBW | Fraguancy | Ppowerabs | Aimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
32.3 000 MHz 823,000 MHz 100.000 kHz | B22.95355 MHz -28.13 dém | -35.13 6B 548,500 MHz 845,000 MHz 10.000 kHz 848.86776 MHz 21.50 dBm -13.50 dB_|
§23.000 MHz 824,000 MHz 3.000 kHz 823.99701 MHz -16.63 dém -3.63 db 840,000 MHz 850.000 MHz | 3.000 kHz 840,02205 MHz -17.10 dém -4.19 dB
B24.000 MH2 824,500 MHz 10.000 kHz 824.26697 MHz 21.29 dém -13.71 dB 850.000 MHz B55.000 MHz 100,000 kHz B50.02747 MHz 47,26 dBm -34.26 dB
I (T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG632808A

GSM850 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

Ref Level 29.30 dém  Offset 14.30 d@ Mode Auto Sweep Ref Level 20.30 dam  Offset 14.30 cB Mode Auto Sweep
SGL Count 50750 SGL Count 50/50
@1 Max o1 max
Limit ¢theck PARS SPURIRPECHNELABS, PAR
20 dbipe_FPURIOUS LINE ABS PABS 20 ﬂgml_b—["-”’l'-"ls INE_ABS PAS
=3 fv 10 l&\
|
||
—t ] [
B
1 Ih -Jo den lL
i fq W [ [/
-0 -40 dBm:- l
f |
50 dB { 50 dBm !
Ve peee wv‘-v«-vv“] [ ot i s s |
60 dB 60 dBm—
Start 820.0 MHz 2003 pts Stop B24.5 MHz | (| start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
§20.000 MHz §23.000 MHz 100.000 kHz 82296553 MHz | -51.65 dBm | ~38.65 dB 848.500 MHz '849.000 MHz 10,000 kHz 848,80090 MHz 15.21 dem -19.79 dB
23.000 MHz §24.000 MHz 3,000 kHz 823.98703 MHz -25.58 dBm | -12.58 dB £49,000 MHz 950.000 MHz 3,000 kHz £40.01207 MHz -27.44 dém -14.44 dB
824.000 MH2 B24.500 MHz 10.000 kHz 624.19711 MHz 13.72 dém -21.28 dB 850.000 MHz §55.000 MHz | 100,000 kHz B50,05744 MHz -51,79 dBm -38.79 dB
n ] G .

L J

Date: 16.APR 2016 11:13:05
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SPORTON LAB.

FCC RF Test Report

Report No. : FG632808A

GSM1900 (GSM)

k2
Ref Level 30.00 d8m Offset 1500 d& Mode Auto Sweep Ref Level 20.00 dém Offset 15.00 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 M3k
Limit ¢heck
Line _$PURIOUS_LINE_ABS INE_ABS.
20 dim m
10 dB /
[
0 dem 1 I T
-10 dF 1 ! { |
| SPURIC | ‘J h
20 a8 1 T H \
-30.dB
|
40 din 1 m— —— ]
sy S N / M e o o R—
50 db 50 dBm—1
60 dBm— - 1 50 dBm
Start 1.845 GHz 2503 pts Stop 1.8505 GHz | || Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Bpurious Emissions Bpurious Emissions
Range low | Rangeup | RBW | Fraguancy | Powerabs | ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.845 GHz 1,849 GHz 1.000 MHz | 1.84896 GHz | -39.14 dBm | -26.14 dB 1,909 GHz 1.910 GHz | 10.000 kHz | 1.90979 GHz 21.21 dBm -13.79 db |
1.845 GHz 1.850 GHz 3.000 kHz 1.B5000 GHz -22.26 dém -9.26 db 1,010 GHz 1.011 GHz 3.000 kHz 1.01002 GHz -20.20 dém -7.20 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85020 GHz 21.01 dém -13.99 dB 1,911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz -38.36 dBm -25.36 dB
Date: 16.APR.2016 1247:00 Date: 16 APR 2016 124836

GSM1900 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

ctrum v
Ref Level 30.00 dém  Offset 15.00 d8 Mode Auto Sweep Ref Level 30.00 dém  Offset 15.00 dB Mode Auta Swaap
SGL Count 50/50 SGL Count 50/50
1 M o™=
Limit Gheck SPURTRG CRIBEK PARS
20 "!"_‘““I BPURIOUS LINE ABRS 20 dA‘IJII' LFPURIOUS_LINE _ABS PARS
A
ode . 0 dpm l
f ‘1 -1 dem—+
R .
-30 dBm o \
40 dB 40 dB
= — ’ == -
-50 B! -50 d
-£0 dBm Mt <60 dB
Start 1.845 GHz 2503 pts Slol,_'l 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rengeup | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | REW | Frequency | __Powerabs | ALimit
1.845 GHz 1.848 GHz 1.000 MHz 1.84807 G -42.29 dBm | -20.20 dB 1,909 GHz 1,910 GHz | 10,000 kHz | 1.90983 GHz 16,05 dBm -18.95 db
1.849 GHz 1.850 GHz 3.000 kHz 1.8459 -28.25 dém -15.25 dB 1.910 GHz 1,511 GHz 3,000 kMz 1.91003 GHz -29.86 dbm -16.86 db
1.850 GHz 1.851 GHz 10.000 kHz 1.85023 GHz 15.12 dém -19.88 dB 1.911 GHz 1,915 GHz 1,000 MHz 1.91180 GHz -41,83 dBm -28.83 dB

L JL

Date: 16 APR 2016 14.46:18
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SPORTON LAB.

FCC RF Test Report

Report No. : FG632808A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

=)

Spectrum

B§24.000 MH2

Date: 16.APR2016 11:37:50

Ref Level 29.30 d8m  Offset 14.30 & Mode Auto Sweep Ref Level 20.30 dém  Offset 14.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr e =orwr
Limit ¢heck SPURIHIE CHBELARS
20 gkl _$PURIOUS LINE ABS 20 gbiffe_$RURIOUS A INE_ABS
10 dBmv ~1- — 10 dbm—
| wa ™ il | I
0 dem 1 s . 0 dagl—t :
/ J/ \
| -1
T
S_LINE_ABS_ { I \, 1, \
i L] 0 dis 1
II \ -30 dBm 1
|- ] | a8 \
i 1
A . o A
] o A et
. t Bm v ¥ k__\”ﬂ\h—‘
1 50
]
t 60 1
Start B20.0 MHz 2503 pts Stop 829.0 MHz | || start 844.0 MHz 2503 pts Stop B55.0 MHz
Bpurious Emissions Bpurious Emissions
Rangelow | Rangeup | REW | Fregquency | _PoweraAbs | Alimit Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
820.000 MHz | 823.000 MHz 100.000 kHz | 822.86963 MHz | -31.09 dém | -18.09 B 544.000 MHz 845,000 MHz 100.000 kHz 846.50500 MHz 7.62 dBm -27.38 dB |
§23.000 MHz 824,000 MHz 50.000 kHz 823.99900 MHz -25.39 dém -12.39 d8 §40.000 MHz 850.000 MHz | 50.000 kkz | 840.00100 MHz -27.86 dém -14.86 dB
629.000 MHz 100.000 kHz 825.51598 MHz 42 cBm -27.58 dB 850.000 MHz B55.000 MHz 100,000 kHz B50.13736 MHz -37.33 dBm -24.33 dB

Date: 16 APR 2016 11:40:31

nmn e

WCDMA Band Il (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

{ué:-] Spectrum  # -
Ref Level 30.00 dém Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 ddm Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 avgPwr o1 avgrwr
Limit ¢heck | SPURIMIG CHBEKABS_ PARS
Line _$PURIOUS_LINE _ABS Line _§PURIOUS_|INE_ABS PARS
20 dBm— 20 do I
10 dg ; 10 dam
7 " 0 dog N
{ ! ¥
j A gloem \
{ \ ! \
1 %\J 4B
l’. L] e, |
\30 o ~]
. AVa T
-40 dB -
50 dam—}
B -60 gBm
Start 1.845 GHz 2503 pts atUE 1.855 GHz Start 1.905 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions | Spurious Emissions
__Rangelow | Range Up REW Frequency | _Powerabs | Avimit Rangelow | Rangeup | REW | Frequency | __PpoweraAbs | ALimit
1.845 GHz | 1,849 GHz 1.000 MHz | 1.84899 GH2 | 20,66 dBm | -7.66 dB 1.905 GHz 1.910 GHz 100.000 kHz 1.90672 GHz 7.95 dBm -27.05 dé
1.849 GHz 1.850 GHz 50.000 kHz 185000 GHz -24.88 dBm -11.88 0B 1.910 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -27.91 dBm -14.91 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85240 GHz B.10 cBm -26.90 dB 1,911 GHz 1.915 GHz 1.000 MHz 1.91149 GHz -23.24 dBm -10.24 dB
. o’ “ J L 4 Illllllll
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG632808A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

i o
Spectrum [m@)|[ spectrum T ]
Ref Level 30.00 d8m Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dém Offset 15.00 dB Mode 4uto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ';1 AvgPwr
Limit Fheck PARE SPURIGIE CHELABS AR
20 ghine _pPURIOUS |iNe_ABS pAkS 20 ghine _§PURIOUS_|INE_ABS PAE
10 dB ! wd 1
e —
]
- '\\ -~ /““ ‘\\
de - Y i 1 \
f \ I A
-10 dE : y \ g \\
| ] \ | P
—— LS50 de P,
n—-/\ﬂ'l s W
40 d 40 dB
=0 db <50 dBi
60 dBm- - - 60 dB
Start 1,705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
purious Emissions Bpuriocus Emissions
Range Llow | Rangeup | RBW | Fraguancy | Powerabs | Aimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.705 GHz 1.709 GHz 1.000 MHz | 1.70897 GHz -20.02 dBm | -7.02 dB 1,750 GHz 1,755 GHz 100.000 kHz 1.75259 GHz 7.86 dBm -27.14 db
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -24.32 dBm -11.32 dB 1,785 GHz 1,756 GHz | 50.000 kHz 1.75500 GHz -25,03 dém -12.03 dB
1.710 GHz 1.715 GHz 100.000 kHz 171243 GHz 7.76 cBm -27.24 dB 1.756 GHz 1.760 GHz 1.000 MHz 1.75603 GHz -19.62 dBm -6.62 dB
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Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Ref Leval 2430 dé
SGL Count 10/10

Offset 1430 o8

Mode Auto Sweep

JUS_|LINE_ABS.
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hock
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=0 50 e
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Rangelow | Rangeup | RBW | Fraguenc | vowerabs | ALimit | Rangelow | Rangeup | RBW | Fraguenc | Powerabs | |
z 620,000 MHz 1.000 MHz 364.59520 MHzZ 33,53 dim 20,53 ¢ 30.000 MHz 820.000 MHz 1. 34,27 dim 3
1.000 GHz 1.D00 MHz 7039855 M-z -32.79 dém 1.000 GHz -33.84 dém
3.000 GHz | 1.000 MHz 2.84239 GHz d8m 3.000 GHz
7.000 GHz 1.000 MHz 6.57380 GHz 43 cim 7.000 GHz z
5.000 GHZ 1.000 MHz 9.000 GHz 843685 GHz
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Cate: 16 APR 2018 11:16:08
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Rangelow | RangeUp | RBW | | _Powerabs | ALimit | Rangelow | RangeUp | Frequency | Powerabs | Alimit
30.000 ez 820,000 MHE 22, 79610 MHz 33,63 dem 20,03 & E 820.000 MHE 714,39030 Mriz ~34.00 o 21,08 06
655,000 M 1.000 GHz 540,97626 MHz -32.21 08m 1 1.000 GHZ 510.61594 MHZ 1
1.000 GHz 3.000 GHz 4542 CHz ~30.56 d8m 2.000 GHz 268164 G2
3.000 GHz 7.000 GHz 1.000 MHz 5.37583 GHz ~29.05 dm 7.000 GHz 6.27684 GHz
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TINi ee j
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offset 12.30 08
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S6i Count 10/10

Offset 14.30 08 Mode Aulo Sweap

INE_ABS
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3.000 GHz 3.000 GHz 284018 Gaiz -10.06
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SPORTON LAB.

FCC RF Test Report

Report No. : FG632808A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

eval 25.00 dm  Offset 1500 d& Mode Aulo Sweep Ref Lovel 25.00 dBm  Offset 15.00 db Mods Auta Sweep
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: E 81 Max
ook T r T ) dhifpit hock |
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Ranguilow | Rangeup | REW | Frequenc | Powerabs | | Range Low RangeUp | Frigquenc | powerans | avimit |
30.000 MHz 1.000 GHz 1.000 MHz 70006797 MHz -33.22 dém 30.000 MH2 1.000 GHz 158.70315 MHz -32.93 d8m | -19.93 d8
1.000 GHz 1.845 GHz 1.000 MHz 1 -34.01 dBim 1.000 GHz 1.845 GHz 1.50569 GHz -20.99 d8
3.000 GHz 1.000 MHz 2 -31.76 cém 1,918 GHz 3.000 GHz 2.50930 GHz
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n T
Date: 16 APR2016 1246:58 Date: 16.APR 2018 14:57.34
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30.000 MHz 1.000 GHE 1.000 MHz B72,75112 MHE 30,000 MHZ 1.000 GHz 543.04098 MHz 7 15,76 08
1.000 G N 1,000 MHz 3478 GHz 1,000 GHz 1.845 GHz 1.46304 GHz -20.03 g8
1.915 GMz 3.000 GHz 1.000 MHZ 1122 GHz 1.915 GHZ 3.000 GHz 2.70878 GHz 18.64 08
3.000 GH2 7000 GHz 1.000 MHz 3.000 GHz 7.000 GHz 6.75878 GH2 -15.40 d8
7.000 GHz 13.600 GHz 1.000 MHz 7.000 GHz 13.600 GHz 8.45667 GHz -20.01 d&
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) i e
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SPORTON LAB.
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Report No. : FG632808A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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WCDMA Band IV (RMC 12.2Kbps)
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saronis. FCC RF Test Report

Report No. : FG632808A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\A(?Iigs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060 0.0311
40 Normal Voltage 0.0036 0.0227
30 Normal Voltage 0.0012 0.0478
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0024 0.0072
0 Normal Voltage 0.0012 0.0179
110 Normal Voltage 0.0012 0.0203 PASS
-20 Normal Voltage 0.0215 0.0502
-30 Normal Voltage 0.0239 0.1076
20 Maximum Voltage 0.0036 0.0215
20 Normal Voltage 0.0012 0.0024
20 Battery End Point 0.0012 0.0191
Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel GS(?;A;I?A(;O (Eggll\zﬂt?ggs 8) NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0096 0.0713
40 Normal Voltage 0.0059 0.0660
30 Normal Voltage 0.0069 0.0521
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0032 0.0080
0 Normal Voltage 0.0106 0.0011
10 Normal Voltage 0.0096 0.0085 PASS
-20 Normal Voltage 0.0074 0.0309
-30 Normal Voltage 0.0053 0.0239
20 Maximum Voltage 0.0090 0.0027
20 Normal Voltage 0.0080 0.0074
20 Battery End Point 0.0032 0.0000
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG632808A

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0000
40 Normal Voltage 0.0036
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0012
20 Battery End Point 0.0024
Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0027
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0074
-30 Normal Voltage 0.0069
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0048
20 Battery End Point 0.0000
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX: 86-0512-5790-0958

FCC ID : SRQ-Z981

Page Number

Report Issued Date : May 12, 2016

Report Version

Report Template No.: BU5-FG22/24/27 Version 1.1




saronis. FCC RF Test Report

Report No. : FG632808A

Test Conditions Middle Channel \(Aé(;ADCMf\zgaKnbc:,IS\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0075
40 Normal Voltage 0.0081
30 Normal Voltage 0.0075
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0173
-30 Normal Voltage 0.0167
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0012
20 Battery End Point 0.0006
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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= as. FCC RF Test Report Report No. : FG632808A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 22.12 0.1629 10.82 0.0121
GSM850
Middle GSM 23.18 0.2080 11.49 0.0141
Highest 24.61 0.2891 12.52 0.0179
Lowest 16.81 0.0480 5.84 0.0038
GSM850
Middle 17.29 0.0536 6.32 0.0043
EDGE class 8
Highest 18.29 0.0675 6.73 0.0047
Lowest 14.22 0.0264 2.81 0.0019
WCDMA Band V
Middle 15.47 0.0352 3.78 0.0024
RMC 12.2Kbps
Highest 16.45 0.0442 4.54 0.0028
Limit ERP < 7W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B1ofB6
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= as. FCC RF Test Report Report No. : FG632808A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 27.73 0.5929 28.16 0.6546
GSM1900
Middle GSM 27.93 0.6209 28.13 0.6501
Highest 28.98 0.7907 28.81 0.7603
Lowest 23.98 0.2500 24.50 0.2818
GSM1900
Middle 23.99 0.2506 24.07 0.2553
EDGE class 8
Highest 24.01 0.2518 23.97 0.2495
Lowest 23.68 0.2333 24.15 0.2600
WCDMA Band I
Middle 23.38 0.2178 23.53 0.2254
RMC 12.2Kbps
Highest 23.33 0.2153 23.33 0.2153
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 24.43 0.2773 24.07 0.2553
WCDMA Band IV
Middle 24.64 0.2911 24.31 0.2698
RMC 12.2Kbps
Highest 24.43 0.2773 24.21 0.2636
Limit EIRP < 1W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B2 of B6
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saronis. FCC RF Test Report

Report No. : FG632808A

Radiated Spurious Emission

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -54.95 -13 -41.95 -57.13 -56.84 1.86 5.90 H
2509 -53.96 -13 -40.96 -62.99 -56.30 2.31 6.80 H
Middle 3345 -53.59 -13 -40.59 -66.22 -55.99 2.85 7.40 H
1672 -59.68 -13 -46.68 -58.54 -61.57 1.86 5.90 \
2508 -50.74 -13 -37.74 -61.71 -53.08 2.31 6.80 V
3345 -52.66 -13 -39.66 -66.64 -55.06 2.85 7.40 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -56.55 -13 -43.55 -58.73 -58.44 1.86 5.90 H
2509 -54.20 -13 -41.20 -63.23 -56.54 2.31 6.80 H
Middle 3345 -53.90 -13 -40.90 -66.53 -56.30 2.85 7.40 H
1672 -59.32 -13 -46.32 -58.18 -61.21 1.86 5.90 \Y
2509 -51.93 -13 -38.93 -62.90 -54.27 2.31 6.80 \Y
3345 -53.27 -13 -40.27 -67.25 -55.67 2.85 7.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG632808A

GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -52.05 -13 -39.05 -66.25 -56.65 3 7.60 H
5640 -47.60 -13 -34.60 -61.39 -53.86 3.84 10.10 H
Middle 7521 -43.94 -13 -30.94 -63.72 -51.44 4.43 11.93 H
3760 -54.30 -13 -41.30 -66.79 -58.90 3 7.60 \Y
5640 -49.76 -13 -36.76 -62.17 -56.02 3.84 10.10 \%
7521 -45.57 -13 -32.57 -63.36 -53.07 4.43 11.93 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -52.25 -13 -39.25 -66.45 -56.85 3 7.60 H
5640 -48.25 -13 -35.25 -62.04 -54.51 3.84 10.10 H
Middle 7521 -43.67 -13 -30.67 -63.45 -51.17 4.43 11.93 H
3759 -54.69 -13 -41.69 -67.18 -59.29 3 7.60 \Y
5640 -50.27 -13 -37.27 -62.68 -56.53 3.84 10.10 \Y
7521 -46.99 -13 -33.99 -64.78 -54.49 4.43 11.93 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -56.37 -13 -43.37 -58.55 -58.26 1.86 5.90 H
2509 -53.96 -13 -40.96 -62.99 -56.30 2.31 6.80 H
Middle 3345 -53.09 -13 -40.09 -65.72 -55.49 2.85 7.40 H
1672 -58.79 -13 -45.79 -57.65 -60.68 1.86 5.90 \Y
2509 -52.25 -13 -39.25 -63.22 -54.59 2.31 6.80 \%
3345 -52.98 -13 -39.98 -66.96 -55.38 2.85 7.40 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -51.66 -13 -38.66 -65.86 -56.26 3 7.60 H
5640 -49.27 -13 -36.27 -63.06 -55.53 3.84 10.10 H
Middle 7521 -44.04 -13 -31.04 -63.82 -51.54 4.43 11.93 H
3759 -54.81 -13 -41.81 -67.3 -59.41 3 7.60 \Y
5640 -49.91 -13 -36.91 -62.32 -56.17 3.84 10.10 \Y
7521 -46.31 -13 -33.31 -64.1 -53.81 4.43 11.93 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3465 -51.90 -13 -38.90 -66.03 -56.27 3.12 7.49 H

5197 -50.34 -13 -37.34 -63.49 -56.14 3.65 9.45 H
Middle 6930 -46.25 -13 -33.25 -63.11 -53.45 4.15 11.35 H

3465 -53.88 -13 -40.88 -66.7 -58.25 3.12 7.49 \

5196 -48.78 -13 -35.78 -62.79 -54.58 3.65 9.45 V

6930 -47.96 -13 -34.96 -63.21 -55.16 4.15 11.35 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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